
 

 

 

 

 

 

 

 

  

For the: 

East and West Lambton Shores  

Distribution System 

#049-401 
 

 

      

 

Operations Management International Canada Inc. 

DWQMS Operational Plan  



OMI 
Revision Date: February 27, 2025 

Reviewed by: Dale Wright, Project Manager 
Approved by: Rick Marsh, Area Manager 

 

Printed documents are uncontrolled DWQMS Operational Plan for the  
East & West Lambton Shores Distribution System 

PAGE 2 of 32 

 

Contents 

1.0 Quality Management System (QMS) ...................................................................................................... 3 

2.0 Quality management system (QMS) policy ............................................................................................. 4 
[...]
Appendix “B” System Schematic ................................................................................................................ 29 

Appendix “C” Essential Supplies and Services Contact List ........................................................................ 30 

 

  



OMI 
Revision Date: February 27, 2025 

Reviewed by: Dale Wright, Project Manager 
Approved by: Rick Marsh, Area Manager 

 

Printed documents are uncontrolled DWQMS Operational Plan for the  
East & West Lambton Shores Distribution System 

PAGE 3 of 32 

 

1.0 Quality Management System (QMS) 

This Operational Plan documents the Quality Management System for the East Lambton Shores Distribution 

System Number 260006568, and the West Lambton Shores Distribution System Number 260006581 and 

meets the requirements of the Ministry of Environment, Conservation and Parks’ (MECP’s) Drinking Water 

Quality Management Standard (DWQMS 2.0). 

The Quality Management System for the East Lambton Shores Distribution System and West Lambton 

Shores Distribution System covers the transmission and distribution of potable drinking water to consumers 

within the Municipality of Lambton Shores.   

Treated potable drinking water is purchased from the Lake Huron Primary Water Supply System (LHPWSS) 

Number 210000791 and the Lambton Area Water Supply System (LAWSS) Number 210000906.   

The water enters the East Lambton Shores Distribution System from three connection points to the LHPWSS.  

The primary supply point is a 600mm connection on the B Line in the Municipality of South Huron and one 

secondary/emergency 300mm supply point at the north boundary of Lambton Shores at Grand Bend, Hwy 

21 as well as one secondary/emergency 150mm supply point from the North Middlesex Number (26006529) 

system at the Ausable River between North Middlesex and Lambton Shores.   

The water enters the West Lambton Shores Distribution System through a 300mm connection at the 

intersection of Townsend Line and Lakeshore Road. The Municipality of Lambton Shores is a member of the 

Joint Board of Management for the LHPWSS and the LAWSS. 

 

 

 

  



OMI 
Revision Date: February 27, 2025 

Reviewed by: Dale Wright, Project Manager 
Approved by: Rick Marsh, Area Manager 

 

Printed documents are uncontrolled DWQMS Operational Plan for the  
East & West Lambton Shores Distribution System 

PAGE 4 of 32 

 

2.0 Quality management system (QMS) policy 

The Operating Authority for the East and West Lambton Shores Distribution System is committed to comply 
with all water legislative requirements and regulations, to supply clean safe drinking water to meet the 
consumers’ requirements and understands the importance of the maintenance and continual improvement 
of the Quality Management System. 

The following policy statement is posted on the municipal website (at Water and Sewers - Lambton 

Shores), Community Services Department and at the operating authority Water Department. 

The Water Operating Authority, Operations Management International Canada Inc., is committed to 

providing safe drinking water to all residents.  The Quality Management System (QMS) guides the 

operations and programs undertaken throughout the distribution systems which are owned by the 

Municipality of Lambton Shores. 

The Water Operating Authority is committed to: 

• The maintenance and continual improvement of the QMS, 

• The consumer, to providing safe drinking water,  

• Comply with applicable legislation and regulations, 

• Communicating these policy commitments to all Operating Authority personnel, the Owner 

and the public, 

• Maintain and improve a QMS that is consistent with the Policy. 

 

 

 
March 8, 2021 

 
Rick Marsh, Area Manager  

OMI Canada Inc. Top Management 

Date 

3.0 Commitment and endorsement 

This Operational Plan documents the quality management system (QMS) established for the East and 

West Lambton Shores Distribution System and is endorsed by the Owner and the Operating Authority’s 

Top Management.   

Top Management’s commitment to an effective QMS is evidenced by: 

a) Ensuring that a QMS is in place that meets the requirements of the DWQMS, 

b) Ensuring that the Operating Authority is aware of the applicable legislative and regulatory 

requirements,  

c) Communicating the QMS (according to Element 12 Communications and Element 20 Management 

Review), and 

d) Determining, obtaining or providing the resources needed to maintain and continually improve the 

QMS (and in accordance with Element 14 Review and Provision of Infrastructure). 

The Owner and Top Management will re-endorse the Operational Plan within six months of significant 

changes to the operational plan or when signing parties change. 

 

https://www.lambtonshores.ca/en/living-here/waterandsewers.aspx#Drinking-Water-Quality-Management-System-
https://www.lambtonshores.ca/en/living-here/waterandsewers.aspx#Drinking-Water-Quality-Management-System-


OMI 
Revision Date: February 27, 2025 

Reviewed by: Dale Wright, Project Manager 
Approved by: Rick Marsh, Area Manager 

 

Printed documents are uncontrolled DWQMS Operational Plan for the  
East & West Lambton Shores Distribution System 

PAGE 5 of 32 

 

EAST AND WEST LAMBTON SHORES DISTRIBUTION SYSTEM 

COMMITMENT & ENDORSEMENT 

This Operational Plan documents the quality management system (QMS) established for the East and 

West Lambton Shores Distribution System and is endorsed by the Owner and the Operating Authority’s 

Top Management.  The Owner’s commitment to an effective Quality Management System (QMS) is 

evidenced by the resources provided during implementation and maintenance of the Operational Plan and 

the QMS. 

The Owner and Top Management of the Operating Authority are committed to the implementation, 

maintenance, and continual improvement of a QMS that meets the requirements of the Drinking Water 

Quality Management Standard (DWQMS 2.0).   

Endorsement by the Owner and Top Management acknowledges the need for and supports the provision 

of sufficient resources to maintain and continually improve the QMS.  Top Management demonstrates their 

endorsement of the Operational Plan through reporting to the Owner on the results of the Management 

Review and by key signatures included below. 

Top Management’s commitment to an effective QMS is evidenced by: 

a) Ensuring that a QMS is in place that meets the requirements of the DWQMS, 

b) Ensuring that the Operating Authority is aware of the applicable legislative and regulatory 

requirements,  

c) Communicating the QMS (according to Element 12 Communications and Element 20 Management 

Review), and 

d) Determining, obtaining or providing the resources needed to maintain and continually improve the 

QMS (and in accordance with Element 14 Review and Provision of Infrastructure). 

The Owner and Top Management will re-endorse the Operational Plan when there is a major change in the 

plan’s intent or when signing parties change. 

 

 

 

March 7, 2022 

 
Steve McAuley, CAO  

Owner Representative 

Date 

 

 

 

 
March 7, 2022 

 
Rick Marsh, Area Manager  

OMI Canada Inc. Top Management 

Date 

 

  



OMI 
Revision Date: February 27, 2025 

Reviewed by: Dale Wright, Project Manager 
Approved by: Rick Marsh, Area Manager 

 

Printed documents are uncontrolled DWQMS Operational Plan for the  
East & West Lambton Shores Distribution System 

PAGE 6 of 32 

 

4.0 QMS Representative 

The QMS Representative roles and responsibilities are carried out by the Administrative Assistant, with 

support of a contracted QMS consultant and other staff (as indicated under s.9.0 of this document).  The 

alternate QMS Representative is the Project Manager. 

The QMS Representative’s responsibilities include:  

a) Administer the QMS by ensuring the processes and procedures needed for the QMS are 

established and maintained, 

b) Report to Top Management on the performance of the QMS and any need for improvement, 

c) Ensure that current versions of documents required by the QMS are being used at all times, 

d) Ensure that personnel are aware of all applicable legislative and regulatory requirements that 

pertain to their duties for the operation of the subject system, and 

e) Promote awareness of the QMS throughout the Operating Authority. 

Refer to: 

– s.9.0 Organizational roles, responsibilities, and authorities 

5.0 Document and records control  

All records to demonstrate compliance and/or conformance shall be retained per the Municipality of 

Lambton Shores By-law 49 of 2022 Records Classification and Retention Schedule based on The Ontario 

Municipal Records Management System (TOMRMS) which meets or exceeds the minimum requirements of 

the Safe Drinking Water Act.  

All documents and records received are reviewed, acted upon if needed, and retained as per Appendix “A”. 

Operational Plans that are the subject of an audit by an auditor for the accrediting body shall be retained for 

15 years by the owner of the Operational Plans and Accredited Operating Authority for the subject system 

to which the Operational Plans apply. 

The Municipal Drinking Water Licence specifies that records related to the Licence and/or the Drinking 

Water Works Permit are retained for a minimum of 5 years, unless otherwise specified – such as for Form 

1’s, Form 2’s and Form 3’s – which are to be retained for a minimum of 10 years. The Municipality of 

Lambton Shores By-Law 49 of 2022 Records Classification and Retention Schedule exceeds the minimum 

retention periods identified in the Municipal Drinking Water License and the Drinking Water Works Permit.  

Refer to: 

– Appendix “A” QMS Document and Records Control procedure 

  



OMI 
Revision Date: February 27, 2025 

Reviewed by: Dale Wright, Project Manager 
Approved by: Rick Marsh, Area Manager 

 

Printed documents are uncontrolled DWQMS Operational Plan for the  
East & West Lambton Shores Distribution System 

PAGE 7 of 32 

 

6.0 Drinking water systems 

The Corporation of the Municipality of Lambton Shores is the owner and Operations Management 

International Canada Inc. is the operating authority for the East and West Lambton Shores Distribution 

System.  This section provides an overview of each. 

6.1 EAST LAMBTON SHORES DISTRIBUTION SYSTEM   

The East Lambton Shores Distribution System is a Class 3 Water Distribution System owned by the 

Municipality of Lambton Shores and operated under contract by Operations Management International 

Canada Inc (OMI).  Due to the heavy influx of tourists and the summer season use, the Lambton Shores 

water consumption increases by approximately 230% during the months of June, July and August as 

compared to the winter months. 

The north and easterly part of Lambton Shores is supplied water from the Lake Huron Primary Water 

Supply System (LHPWSS) through its connection to the twin 1200mm lines at the B Line in the municipality 

of South Huron (LHPWSS).  The LHPWSS is owned by the Joint Management Board and operated by 

Ontario Clean Water Agency (OCWA).  

The Municipality of Lambton Shores obtains its drinking water supply from the Lake Huron Primary Water 

Supply System (LHPWSS).  The raw source water already meets the Ontario drinking water standards 

when it enters the Lambton Shores Distribution System.  

The LHPWSS Water Treatment Plant (WTP) employs pre-chlorination, screening, powder activated carbon 

addition (seasonally on an as-required basis), coagulation, flocculation, sedimentation, dual-media filtration, 

post-chlorination, and pH adjustment using sodium hydroxide to treat raw water obtained from Lake Huron. 

The WTP intake crib and raw water intake pipe has an estimated gross capacity of 454.6 Megalitres/day 

(MLD). The WTP rated capacity is 340.0 MLD.  

The drinking water system is monitored at various locations throughout the system via a Supervisory 

Control and Data Acquisition (SCADA) system. Common event-driven fluctuations can include rough lake 

conditions which can increase turbidity levels, weather-related events, storm runoff, zebra mussels and 

lake turnover.  The LHPWSS treatment plant is responsible for responding to any operational challenges or 

threats posed by event-driven fluctuations.  For site-specific information refer to 

https://www.huronelginwater.ca 

The Lambton Shores line is 600mm and is connected to a Pressure Reducing Valve (PRV) Chamber and a 

Metering Chamber approximately 110m from the connection point.  The PRV in this chamber is set at 

approximately 850 kPa (125 psi) and can be adjusted by (LHPWSS) operations staff.  The 600 mm main 

runs south on B Line, west on Hwy 81, south along the Mollard Line before going across country and 

crossing the Ausable River to connect into a 600mm line and Control Valve (set at a certain speed and 

monitors for flow in L/s), just south of the entrance to the Huron Woods Subdivision on Hwy 21.  The 

Control Valve modulates the flow based on the water level in the Northville Tower.  The 600mm line also 

connects to a 350mm line and PRV chamber running north to serve Grand Bend and area.  This PRV is set 

at approximately 441 kPa (64 psi).  From this point on all lines serve as both transmission and distribution 

lines with direct service connections tied in.  The south bound 600mm line continues to Northville at the 

intersection of Hwy 21 and Port Franks Road where a 450mm line runs south on Port Franks Road to the 

Northville Elevated Tower.  On Hwy. 21, the 450mm line continues southwest from Northville to serve the 

https://www.huronelginwater.ca/


OMI 
Revision Date: February 27, 2025 

Reviewed by: Dale Wright, Project Manager 
Approved by: Rick Marsh, Area Manager 

 

Printed documents are uncontrolled DWQMS Operational Plan for the  
East & West Lambton Shores Distribution System 

PAGE 8 of 32 

 

Ipperwash area.  This 450mm line is connected in a chamber at Ravenswood to the 300mm line extending 

northeast along Hwy. 21 from the Lambton Area Water Supply System (LAWSS) which originates in Point 

Edward.  

From the Northville Elevated Tower, a 300mm line runs south along Northville Road delivering water at 

approximately 275 kPa (40 psi) to a Booster Pump Station at the intersection of Ravenswood Line.  From 

the Booster Pump Station, a 300mm line runs at approximately 990 kPa (143 psi) when the pump is 

running, south on Northville Road and then east on Townsend Line into Arkona.  When the pump shuts off, 

the Arkona Standpipe maintains the Zone pressure at approximately 655 kPa (95 psi) back at the Booster 

Pump Station.  At the Booster Pump Station, there is a 250mm bypass line that runs east on Ravenswood 

Line to Thedford where it fills the underground reservoir at Gordon Rd. through a control valve. 

The East Lambton Shores Distribution System can also be supplied with water from the Lambton Area 

Water Supply System (LAWSS) through the normally closed interconnection to the LHPWSS at 

Ravenswood.  Through this interconnection, the Northville Elevated Tower can be filled and can in turn 

supply the East Lambton Shores Distribution System in case of an emergency.  The LAWSS system is 

owned by the LAWSS Joint Management Board and is operated by OCWA. 

The OA maintains disinfection residuals throughout the system by flushing dead ends and hydrant flushing.  

The OA verifies the disinfection residuals by routinely checking the residuals manually as well as calibration 

checking the online analyzers and collecting weekly bacteriological samples. 

Refer to: 

– Appendix “B” System Schematic  

Northville Elevated Tower 

The Northville Elevated Tower is filled from the LHPWSS as described above.  The level of the elevated 

tower is used to activate the control valve at the Hwy 21 chamber at Huron Woods to maintain the tower 

level.  This Huron Woods control valve is controlled by a Supervisory Control and Data Acquisition 